Yjamato

Parts List

HIGH SPEED  TOP FEEDING
CYLINDER BED INTERLOCK STITCH MACHINE

VES2700-8

MODELS
VES2713-2-8F  VES2711-1-8F
VES2711-1-8

N VAMATD SEWING MACHINE MFS. CO, LI



N=YJIUXNDRA

ZDIN—Y VA MIEVES2713-156S-2-KAN-BFEERETFTILICLTA S AN EERELTWET,

N=YVZANCREEINTWEIAS—DTEIREXARXIEERDLTWETD,

REDOHHA (Parts No. DRBlcRHEHIhTWET, )

[ ] AEDONR—YUZKNHULT, SEZEESNBREEDLTVET,
[ 1 AIZIBParts No. RUO'R VORI

€ FEON—YUZIMNHULT, SEEMENEBRIRVEFILERDLTWET,

BEEXDED ZER

w ZONR=VURANIRBZNTWBERE EXDEIE. Parts No.(BIZ £, 3500201)THEV L =
ERS

Y 0068011 0#EIE. 0068011XIE68011 TZEXT T &Y,

W ILPFa—THEXOBRREBBERSIEBASETI W,

BB, ZON=YUYZXLDTHFEIZ, ARILCIDEFINZHEADBDETOTTTETEI W,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VES2713-156S5-2-K4N-8F.

The dimension of Collar on this Parts List shows Inside diameter X QOutside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
Y When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3500201) which you require so that we can deliver the correct Parts to you,
Y When the Part No. is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
Y When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice,



Contents =P/

MISCELLANEOUS COVERS(1) AX—EF (1) 1
MISCELLANEOUS COVERS(2) A/X—EfR (2) 2
MISCELLANEOUS COVERS(3) A/X—E3f& (3) 3
MISCELLANEOUS THREAD EYELETS RER R 4
MISCELLANEOUS BUSHINGS 7y a@fk 5
NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM  $#tS4 KU T i 6
MISCELLANEOUS LOOPER THREAD TAKE-UP TR#FFHLBERK 7
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LF#iRUSREUEE 8
NEEDLE BAR MECHANISM stiEitE 9
PRESSER FOOT MECHANISM BIgE 10
TOP FEED VERTICAL MECHANISM LEXU ETHE 11
TOP FEED ROCKER MECHANISM EXUBTRBE 12
TOP FEED DIFFERENTIAL MECHANISM XY Z8hiReE 13
SPREADER MECHANISM B U RIL—/NHEE 14
LOOPER DRIVING MECHANISM )| AL L 15
FEED DRIVING CONTROL MECHANISM xY %m%ﬁ 16
FEED DRIVING MECHANISM(1) EUHEE() 17
FEED DRIVING MECHANISM(2) EKYUHE(2) 18
LUBRICATING MECHANISM(1) e (1) 19
LUBRICATING MECHANISM(2) faH R (2) 20
VES2711-156S-1-8F EXCLUSIVE PARTS Y7ETIERB & 21
VES2711-156S8-1-8 EXCLUSIVE PARTS Y7 T IERB & 22
VES2713-156L-2-T1N-8F EXCLUSIVE PARTS Y7EFINERB & 23
THREAD STAND RIA 24
WARNING LABEL Z2E&I~NL 25
INDEX %5l 26




VES2700-8



MISCELLANEOUS COVERS(1)

“

AN—BEFK(T)

1

Ref.No Parts No. Description w4 Amt. Req
1 3500201 Top Cover EARNR— 1
2 110045 Screw(M4-0.7 x 12) Exy 7
3 3500430 Top Cover Gasket EANR—RyEy 1
4 0068011 Oil Sight Window *A IR 1
5 0020759 Top Cover Seal Plug FHR—5 2
6 3510008 Top Feed Dog Bracket EEVETSTv 1
7 120027 Screw(M4-0.7 x 25) Exy 4
8 009748 Screw(M4-0.7 x 12) Exy 2
9 0093864 Seal Plug B 2

10 3100207 Pin(5 X 12mm) vy 2
11 3510011 Head Cover ANy KRB — 1
12 3510012 Head Cover Gasket ANy RANR=Ky £y 1
13 110048 Screw(M4-0.7 x 10) Exy 8
14 110060 Screw(M4-0.7 x 4.8) Exy 2
15 3150004 Cylinder AT 1
16 009752 Screw(M5-0.8 x 15) Exy 5
17 3150163 Knock Pin vy 2
18 3150141 Cylinder Gasket YUV ERyEY 1
19 110036 Screw(M3-0.5 x 6.5) 1ERY 5
20 3150099 Side Cover, Complete Set ¥R+ AH/8— (1) 1
21 3150100 Side Cover Hinge BRE+AN—k>Y 1
22 3150101 Side Cover B+ /80— 1
23 340034 Side Cover Hinge Pin BREFAN—EY Iy 2
24 3150119 Cover Latch Spring HIR—=F v FIRR 1
25 009995 Screw(M3-05 x 5) Exy 1
26 3100004 Oil Reservoir R 1
27 3100005 Oil Reservoir Gasket SHRTIIRy £y 1
28 0020137 Drain Hole Seal pi:E7 e e SPPIERY, 1
29 005075 Screw(3/8-24 x 8) HiRERY 1
30 340000 Machine Frame Supporting Bar Ny RZIHE 4
31 120016 Screw(M8-1.25 x 20) i3 4
32 2049401 Serial Number Plate BE/L—K 1
33 000726 Rivet 1E X8R 2

VES2700-8



VES2700-8



MISCELLANEOUS COVERS(2)
P ———————————EEEEE,,,——,

AIXN—ER(2)

2

RefNo Parts No. Description m & Amt. Req
1 3150103 Cloth Plate(Large) JOXA7L—k(K) 1
2 009748 Screw(M4-0.7 X 12) rxry 3
3 3100020 Crank Chamber Cover FTAHHIN— 1
4 3180035 Crank Chamber Cover Gasket FTHAR=RyF> 1
5 130003 Screw(M4-0.7 X 7.3) kExry 10
6 3150105 Machine Frame Upper Cover(Left) Ry R EAIR—(E) 1
7 009779 Screw(M3-0.5 x 6) xR 7
8 3150102 Cylinder Cover(Rear) DUV ETHIN—(18) 1
9 009744 Screw(M3-0.5 x 10) ERY 2

10 0093864 Seal Plug i 3
11 3150129 Rubber Plate ILT7L—k 1
12 3150106 Upper Cover Support Ry REH/N—ER 1
13 3160008 Bracket Cover TSy hANR— 1
14 3160009 Bracket Cover Gasket TSy hAR—=RyEY 1
15 110045 Screw(M4-0.7 x 12) Exy 4
16 3500012 Seal Plug 55 1
17

18 0065275 Seal Plug 55 1
19 0020052 Seal Plug B 1
20 3100113 Needle Bar Guard gEH— 1
21 110079 Screw(M4-0.7 x 8) =8 2
22 3150095 Cylinder Upper Cover DUV E EAIR— 1
23 3150097 Cylinder Upper Cover Spring(Rear) ) F EAIR—ICEK(1E) 1
24 110091 Screw(M3-0.5 x 3) =37 4
25 3150096 Cylinder Upper Cover Spring(Front) VY ERIR—IRZ (D) 1
26 3150181 Stitch Plate Support IR ER AR 1
27 110041 Screw(M4-0.7 x 8) Exry 2
28 340036 Knock Pin vy 2
29 340035 Knock Pin Sy 1
30 110032 Screw(M3-0.5 X 6.5) bRy 2
31 3150123 Positioning Bushing fIERATy>a 2

VES2700-8



VES2700-8



MISCELLANEOUS COVERS(3) A IX—B&(3) 3
L ———

Ref.No Parts No. Description m A Amt. Req
1 3150116 Front Cover Hinge Bracket AIAFAN—-b Y VIS 1
2 120001 Screw(M4-0.7 x 94) xRy 2
3 160001 Screw(M4-0.7 x 4) Exy 1
4 3150114 Front Cover Support BURE & A/ —EX R 1
5 180005 Screw(M5-0.8 x 6) xRy 1
6 300100 Conical Spring Washer mIRETy ¥ 2
7 170001 Screw(M4-0.7 x 8) =37 1
8 000022 Nut Fwvk 1
9 110035 Screw(M4-0.8 x 10) =) 1

10 0094201 Cover Latch Spring NIR=F v FINR 1
11 110012 Screw(M4-0.7 x 5) xRy 1
12 110048 Screw(M4-0.7 x 10) Exy 3
13 3150111 Front Cover Unit HIBE+ N /8—(18) 1
14 4109403 Model Plate(See the below) BXiR(THESR) 1
15 000726 Rivet 1EX$R 2
16 000538 Washer Twiry 3

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge
and devices).

() BFR 2 EE X OBIIEREA (7 — Ui, WHEESD)2BMoR LTV,

VES2700-8



VES2700-8



MISCELLANEOUS THREAD EYELETS
-

REE R

4

RefNo Parts No. Description m & Amt. Req
1 0024084 Thread Tension Spring Cap REFFNREEP v F(L) 5
2 0024083 Tension Spring Bushing RBFFw FEJIEX 5
3 0030255 Tension Spring(Needle) HREPBF/INR(ER) 3
4 0032952 Tension Spring(Looper, Top Cover) HRFTF/IRUL—/K 2
5 0090071 Thread Tension Spring Retainer RBEFNRRF PV I(TF) 5
6 000177 Felt Uk 5
7 0031111 Tension Disc RIAFD 10
8 290029 Tension Post RAFE 5
9 0090812 Tension Post Ferrule REBFEREL 5

10 3500287 Tension Disc Separator FIE AR 1
11 0090856 Tension Disc Eyelet FIFFMARE 5
12 0080807 Thread Lead-in Guide HRBPFARE 5
13 3500286 Tension Post Support RBPFAE 1
14 110013 Screw(M4-0.7 X 8) Exy 6
15 3150109 Thread Eyelet Pipe FRE/IAT 1
16 3180076 Top Cover Thread Eyelet(Left) i) RE(F) 1
17 110009 Screw(M4-0.7 x 8) Exy 7
18 0080393 Thread Eyelet(Front) FIESE 1
19 110012 Screw(M4-0.7 x 5) rxy 1
20 3500489 Top Cover Thread Eyelet(Right) i) RE(H) 1
21 0021735 Thread Eyelet Pipe(Long) HE/A1 F(R) 1
22 0093528 Thread Eyelet Pipe Stay FoB/1 TXET 3
23 190102 Screw(M4-0.7 X 8) XY 1
24 000538 Washer Ty 3
25 3500284 Thread Guide Plate RENIR 1
26 0020119 Thread Eyelet Pipe(Short) P SEVAG @) 2
27 3500285 Thread Eyelet Pipe Holder HRE/IMTHI 1
28 3180071 SP Device, Complete Set SPEE () 1
29 3100384 SP Container SP&¥>Y 1
30 3100386 Felt SP7 )Lk 1
31 3180072 Needle Thread Eyelet ##E 1
32 350009 Tapping Screw(3 X 6mm) A ) 2
33 0068247 Needle Thread Eyelet Holder HREA 1
34 005431 Screw(1/8-44 X 4.4) kxR 2
35 0068249 Needle Thread Eyelet #HRE 3
36 003312 Screw(1/8-44 x 3.4) rxy 3
37 000538 Washer A 1
38 000651 Guide Pin H1REY 1
39 0090068 Needle Thread Guide HRZYT 1
40 3180073 Needle Thread Eyelet #HiiE 1
41 130003 Screw(M4-0.7 X 4.5) Exy 1
42 3100081 Top Cover Thread Guide B RERA 1
43 0063074 Supplementary Thread Guide INBFARE 1
44 001818 Tension Post RIBFE 1
45 0037108 Supplementary Tension Disc JNERFI 2
46 0035813 Supplementary Tension Spring #i Y R\F/NX 1
47 000360 Nut Ty bk 1

VES2700-8



VES2700-8



MISCELLANEOUS BUSHINGS

Tv ¥ BKk

5

Ref.No Parts No. Description m % Amt. Req
1 3500309 Oil Seal A1 —IL 2
2 310106 Laced Wire(® 3 X 130mm) Tl 1
3 000195 Oil Wick(No. 4-175mm) SH 1
4 3160158 Presser Bar Bushing BHIgJvyya 1
5 3204021 Oil Seal A=) 1
6 3100100 Spreader Driving Bar Bushing BRI —IETvya 1
7 0063055 Oil Seal F1N—=)L 1
8 3500050 Oil Seal A1 —=IL 1
9 3500044 Needle Thread Take-up Bushing(Front) $#t53k#&VE 7 v > 1 (&) 1

10 3500045 Needle Thread Take-up Bushing(Rear) #kigVeh~7 v > 1 (#%) 1
11 3500047 Spreader Driving Shaft Bushing(Left) #iURIL—/MET v a(E) 1
12 3500048 Spreader Driving Shaft Bushing(Right) ik —/\ET v Y 1(R) 1
13 3500041 Oil Seal FANT—= 1
14 3500046 Foot Lifter Lever Bushing BIgsr#rvya 2
15 3150007 Feed Bar Lift Bushing(Rear/Left) XY ETET v o (%) (E) 1
16 3150008 Feed Bar Lift Bushing{Rear/Right) EYLET#HT v 2 () (hH) 1
17 3150019 Lower Shaft Bushing T#Tvya 1
18 3150013 Feed Rocker Bushing(Left) EUEIRET v Y (k) 1
19 3150012 Feed Rocker Bushing(Right) EUFIRET Y Y2 (R) 1
20 3150009 Feed Bar Lift Bushing(Front/Right) XY _ETE T v 2 2 (B (H) 1
21 3150010 Feed Bar Lift Bushing(Front/Left) XY ETE T v 22 (3 (E) 1
22 3150016 Needle Guard Bushing(Right) HZoWMT v (H) 1
23 3150014 Needle Guard Bushing(Left) HZETET v o (E) ]
24 3150015 Needle Guard(Front) Bushing HIZoENE@TY Y 2 1
25 3150011 Feed Bar Lift Bushing(Large/Left) =Y ETET v Y2 (K)(E) 1
26 3150018 Feed Bar Bushing(Large/Right) RUET v 1 (R)(H) 2
27 3150017 Feed Rocker Bushing(Learge/Left) B8 T v 2 2 (R)(E) 1
28 3100006 Seal Plug B 3
29 3100092 Looper Driving Shaft Bushing(Front)  JL—/X&~ v & 2 (&) 1
30 3100093 Looper Driving Shaft Bushing(Rear)  JL—/ 87 v 3 1 (&) 1
31 3150020 Adjusting Screw Bushing EURBHRYTyYa 1
32 2100034 Seal Plug B 2
33 3160022 Top Feed Shaft Bushing RUETyya 2
34 3160023 Vertical Motion Shaft Bushing(Right) L&Y ET&8#T v a1 (H) 1
35 3160024 Top Feed Rocker Shaft Bushing(Right) L% U gi#E 7 v > 1 (8) 1
36 3160027 Adjusting Shaft Bushing IR Ty > 2 1
37 0032684 Oil Seal FAN2— 1
38 3160025 Rocker Drive Shaft Bushing(Left) BIRRENE Ty 2 2 () 1
39 3160026 Rocker Drive Shaft Bushing(Right) B ERENE T v > 2 (F) 1
40 0020051 Seal Plug o 1
41 3510050 Eye Guard, C. Set A F— K ({H8) 1
42 3510051 Finger Guard T HAH—R 1
43 170010 Screw(M4-0.7 X 4) XY 1
44 300100 Conical Spring Washer M/XETw 2+ 1
45 000669 Washer A 1
46 3100272 Cushion gvayv 1
47 3510052 Eye Guard Z1H—FK 1
48 110076 Screw(M3-0.5 X 6) ExY 2
49 000014 Washer Ty 2
50 3500096 Sponge BHARYY 1
51 000397 Oil Wick (@2 X 11mm) SHE 1

VES2700-8



VES2700-8



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM #34 & OV F ik

6

R S S S|

RefNo Parts No. Description m & Amt. Req
1 3150074 Pulley 7= 1
2 160005 Screw(M6-1 x 8) xRy 4
3 160007 Screw(M6-1 X 6) | ERY 6
4 3120070 Timing Belt YAV IRIL A 1
5 3150073 Belt Pulley(Rear) NILTF—=V(#8) 1
6 160021 Screw(M5-0.8 x 6) ERry 1
7 160009 Screw(M5-0.8 x 5) I8 1
8 0093089 Ball Bearing(Right) R—=ILRF VY v 5(h) 1
9 3260010 Main Shaft Sprocket(Lower) NILMZ—=U(T) 1

10 3100131 Ball Bearing(Middle) R—ILRTF Y v 57 () 1
11 3150069 Lower Shaft(Right) Tah(h) 1
12 3100122 Oil Pump Driving Worm DHA— LI 1
13 3100127 Counterweight(Small) NSV RATTA RN 1
14 110009 Screw(M4-0.7 x 8) xRy 2
15 3100123 Ball Bearing(Left) R=—ILRF Y V5 (E) 1
16 3100121 Lower Crankshaft T8O S>>0 1
17 160004 Screw(M6-1 X 4.8) Exry 2
18 001107 Roll Pin O—JLey 3
19

20 3150183 Lower Shaft(Left) THI(E) 1
21 000636 Seal Plug B 1
22 3150080 Needle Guard Arm Block, C. Set #H= o BiAEEE) 1
23 3150072 Needle Guard Arm Block 2 BAE 1
24 3150081 Needle Guard Arm H=oh 1
25 110035 Screw(M4-0.7 x 10) xRy 1
26 3150082 Needle Guard Driving Shaft Fi gl I 1
27 3150083 Collar(® X 11 X 5mm) h>— 1
28 160000 Screw(M3-0.5 x 3) xRy 1
29 3150089 Needle Guard(Rear) Holder HZT(R)E 1
30 110060 Screw(M4-0.7 x 5) IR 2
31 3159201 Needle Guard(Rear) #HZT () 1
32 110036 Screw(M3-0.5 X 6.5) Ry 1
33 3150086 Needle Guard(Front) Arm #H=4 (a0 1
34 160001 Screw(M4-0.7 x 4) Ry 1
35 3150088 Needle Guard(Front) Holder H=2TENE 1
36 3159200 Needle Guard(Front) # 4 (70) 1
37 120048 Screw(M3-0.5 x 3.5) Ry 1

VES2700-8



VES2700-8



MISCELLANEOUS LOOPER THREAD TAKE-UP

TRATFHLER

v

L &

RefNo Parts No. . Description m & Amt. Req
1 3150005 Teke-up Shaft Bracket HLBT S5 v b 1
2 120013 Screw(M4-0.7 x 8) Exy 2
3 000779 Knock Pin oY 2
4 190005 Screw(M4-0.7 x 5) INRETrRY 1
5 3120073 Take-up Eyelet Support Stop NLREEFRZ b w It 1
6 110041 Screw(M4-0.7 x 8) xR 2
7 3120074 Stop Spring A by TIRER 1
8 110008 Screw(M4-0.7 x 5). xRy 1
9 3150122 Looper Thread Take-up Cover NLAIN— 1

10 110013 Screw(M4-0.7 x 8) xR 2
11 3100087 Thread Retainer Support INBFE ]
12

13 0036175 Thread Retainer Disc Support NGB TR 1
14 0032425 Thread Retainer Disc JNERFEM 1
15 0032426 Thread Retainer Spring INBFINR 1
16 001093 Screw(1/8-44 x 2.2) =87 1
17 3120072 Looper Thread Take-up TREFNL 1
18 006212 Screw(M5-0.8 x 6) ERY 2
19 0032719 Collar(10 X 16 X 6mm) No— 1
20 001459 Screw(9/64-40 x 3) IERY 1
21 3120060 Take-up Shaft Bushing(Left) AL T Y > a1 (F) 1
22 2100161 Collar{10 x 19 x 9mm) hs— 2
23 160003 Screw(M5-0.8 X 5) xR 4
24 3120061 Take-up Shaft Bushing(Right) HLET Yy > a(h) 1
25 3120068 Belt Pulley(Front) NV S TF—=Y (7D 1
26 160007 Screw(M6-1 X 6) =% 2
27 160015 Screw(M6-1 x 6) xRy 1
28 3150153 Looper Thread Take-up Shaft THRBAFHLE 1
29 330007 Seal Plug = 1
30 3150134 Belt Cover(Small) NIV A=) 1
31 004127 Screw(M4-0.7 x 6) xRy 4
32 3150120 Belt Cover(Small/Left) NIV K HIR—N (F) 1
33 004127 Screw(M4-0.7 X 6) kR 2
34 3150135 Take-up Shaft Cover H LB I~ 1
35 000463 Laced Wire €L 1
36 3150136 Looper Thread Take-up Eyelet Support 71 L B8 B {31k 1
37 170010 Screw(M4-0.7 X 4) xRy 1
38 300100 Conical Spring Washer HIVAN-SPRVAIE 1
39 0093515 Thread Eyelet W—/R%R3E 2
40 000535 Washer Tyy 2
41 110002 Screw(M3-0.5 x 5) ERy 2
42 3120143 Cast-off Plate W—IREA 1
43 110054 Screw(M3-05 x 3.5) Ry 1
44 000669 Washer AR 1
45 3160077 Thrust Plate AZAMTL—h 2

VES2700-8



888888888



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM @R US4 i

8

—

Ref.No Parts No. Description R & Amt. Req
1 3500051 Handwheel NV RIRA—=L 1
2 000989 Handwheel Mark N RIRA =L —¥ 1
3 160005 Screw(M6-1 x 8) =4 3
4 160007 Screw(M6-1 X 6) =47 10
5 0092305 Magnet SES A 1
6 3500054 Ball Bearing R—ILRF YUY 2
7 3100129 Handwheel Adapter TTTy 1
8 3510045 Timing Belt(550-5GT-12) YALZVITRILE 1
9 3260011 Upper Shaft Sprocket(Upper) RILNT—=Y (L) 1

10 3100275 Upper Shaft(Right) LE(H) 1
11 3100283 Upper Shaft Joint BT 1
12 3500448 Oil Sleeve AANWR)—~T 1
13 310040 Oil Wick SHE 1
14 3510025 Upper Shaft(Left) LE(E) 1
15 3500444 Connecting Rod, C. Set #HHRBYOY R(ER) 1
16 3500445 Needle Thread Take-up Eccentric HRUTFEY 1
17 160003 Screw(M5-0.8 x 5) xRy 4
18 3500446 Connecting Rod #Hrgowv R 1
19 120001 Screw(M4-0.7 x 14) jI=37) 2
20 3500066 Driving Lever #ig ) ahlb 1
21 120013 Screw(M6-1 X 15) xRy 2
22 2100218 Driving Shaft Thrust Ring ASARUYT 1
23 000555 Washer TyTy 1
24 000600 Spring Washer ATV T Ty 1
25 120015 Screw(M5-0.8 x 10) Exy 1
26 3500065 Driving Shaft #orig ) & 1
27 3500492 Bracket HRgU4 1
28 000667 Spring Washer ATV T Ty 1
29 160023 Screw(M4-0.7 X 4) ExY 1
30 3180070 Needle Thread Take-up R B 1
31 3180075 Top Cover Thread Take-up B RigY 1
32 110009 Screw(M4-0.7 x 8) xRy 2
33

34 3500442 Collar ho— 1
35 110135 Screw(M5-0.8 X 7) kxy 1
36 310132 Oil Wick(® 4.2 X 20mm) SHE 1
37 3500062 Upper Shaft Sleeve, C. Set LE=z Y —7 () 1
38 3500064 Upper Shaft Sleeve t#zy—-7 1
39 160004 Screw(M6-1 x 4.8) IExRY 1
40 0093154 Ball Bearing R=IARFY T 2
4] 310099 Oil Wick(®d 3.3 x 30mm) SHE 1
42 110067 Screw(M5-0.8 x b) xRy 1
43 160041 Screw(M5-0.8 X 8) Exy 1

VES2700-8



VES2700-8



NEEDLE BAR MECHANISM S 9
_
RefNo Parts No. Description m % Amt.Req
1 3270015 Needle Bar & Needle Bar Bushing, C. Set &4 - 7w 3 1 (80) 1
2 004358 Screw(9/64-40 X 5.6) Exy - 1
3 0063044 Needle Bar Thread Eyelet fHiERE 1
4 3500100 Needle Bar Bracket s 1
5 110035 Screw(M4-0.7 X 10) Exry 1
6 0093357 Needle Clamp(56) #t 1k X 1
7 @ ———— Needle(UY 128 GAS) # 3
8 001900 Screw(1/8-44 x 24) Exry 4
9 0093365 Top Cover Thread Eyelet il RE 1
10 3158094 Stitch Plate(56S-2) &k 1
11 110112 - Screw(M3-05 x b) xRy 2
12 3520012 Fabric Guide(Left) wmAA R(E) 1
13 001228 Screw(3/32-56 X 3.2) Exy 2
14 3520013 Fabric Guide(Right) WAL KRR 1
15 3500091 Connecting Rod, C. Set #EOy N (fE) 1
16 3200112 Connecting Rod gHEOY R 1
17 0093212 Roller Bearing Z—RIRFZIY>T 1
18 3500617 Eccentric Pin Plate IF¥tErEy7L—b 1
19 130002 Screw(M3-05 x 6) jl= 37 1
20 3500616 Eccentric Pin fHHEISXEVEY 1
21 000309 Felt(25 x 3 X 30mm) 7zl bk 1
22 330000 Seal Plug B a
23 3500615 Counterweight NTZVATIA N 1
24 110011 Screw(M5-0.8 X 10) xRy 1
25 160029 Screw(M8-1.25 x 8) kExy 2
26 3240015 Needle Bar Guide, C. Set grEEZEAEE) 1
27 3240016 Needle Bar Guide HEEA 1
28 0093186 Slide Block HEENE 1
29 009750 Screw(M4-0.7 X 20) jI=) 2
30 3100338 Sponge WA Y 1
31 3160190 Needle Thread Retainer Support, C. Set  /N\SAF & (f8) 1
32 3160191 Needle Thread Retainer Support INBAFA 1
33 005341 Screw(1/8-44 x 4.4) xRy 1
34 0036175 Thread Retainer Disc Support N FAR 1
35 0032425 Needle Thread Retainer Disc /NG I 1
36 0032426 Needle Thread Retainer Spring INAFINR 1
37 001093 Screw(1/8-44 x 22) Exy 1

VES2700-8



57

Q%

7’
L)
8).’
A

EXTRA PARTS

10

VES2700-8



PRESSER FOOT MECHANISM
L e —

IR

10

Ref.No Parts No. Description m % Amt. Req
1 0077270 Presser Spring Regulator HIREHRY 1
2 000445 Lock Nut Avo+wk 1
3 0065372 Presser Bar Spring(QOuter) HITEE/NNR(KR) 1
4 3160163 Presser Bar Connecting Bracket HMITiEEx 1
5 110035 Screw(M4-0.7 X 10) xRy 1
6 3240026 Presser Bar Guide HIEERN 1
7 110001 Screw(M4-0.7 X 5.4) xRy 2
8 0060142 Presser Bar Spring(Inner) TR/ (#0) 1
9 3100110 Presser Bar T 1

10 0093611 Oil Protector Ring y:: 1 DR 1
11 3100310 Collar(9 x 17 x 7mm) hZ>— 1
12 150001 Screw(M4-0.7 x 4) xRy 1
13 0020271 Thread Chain Cutting Knife FxAVhyy 1
14 110054 Screw(M3-0.5 x 3.5) xRy 1
15 3167054 Presser Foot, C. Set (56) T (48) 1
16 110004 Screw(M3.5-0.6 x 8) xRy 1
17 3107303 Presser Foot Spring(Left) INB TR (E) 1
18 3107304 Presser Foot Spring(Right) INB IR (F) 1
19 130016 Screw(M2.5-0.45 X 6) IERY 4
20 3107306 Presser Foot Hinge Pin HIevYEy 1
21 110084 Screw(M3.5-06 x 4.2) IERY 1
22 000327 Lock Nut Ovo+vy bk 1
23 260006 Adjusting Screw(1/8-44 X 95) HEIRY 1
24 3167057 Fabric Guide wWHAR 1
25 008051 Screw(3/32-56 x 2.8) IERY 1
26 3167058 Fabric Guide(Extra) w1 REEER) 1
27

28

29 3160090 Presser Bar Lifter Link HIsyY 1
30 3510063 Guide Lifter Link EZEUVEHARHY 1
31 170041 Screw(M5-0.8 x 3.5) -3 3
32 3500300 Lifter Shaft HIZ 1
33 2100267 Collar(10 x 17 X 8mm) Hh>— 1
34 160001 Screw(M4-0.7 x 4) LRy 2
35 3500293 Lifter Shaft Lever BB /\— 1
36 005650 Screw(M5-0.8 x 14) kR 1
37 0068181 Spring JAe-3 1
38 3500294 Lever Link LIR=U>y 1
39 3160091 Guide Lifter Link(Upper) BRUBHACRBYL) 1
40 110009 Screw(M4-0.7 x 8) kY 2

Ref. No. 41 to 64

See the following page.

VES2700-8



10

T

AL

LR

N |
AN

oo

oo @)

(3]
~

EXTRA PARTS

&

26

VES2700-8



PRESSER FOOT MECHANISM T 10

—

Ref.No Parts No. Description m % Amt. Req
41 000538 Washer Ty 2
42 3500291 Lifter Lever HIHTLII— 1
43 000487 Wave Washer BETYy v 2
44 300005 Washer A 1
45 120010 Screw(M6-1 x 10) Ry 1
46 2110361 Spring IR 1
47 3500305 Cap Fywv/S 1
48 2100194 Lifter Lever Holder BHIHSLN—B 1
49 340003 Knock Pin(® 5 x 20mm) oy 1
50 3500295 Lifter Lever Stopper HIETLIKA—X kv 1
51 120006 Screw(M6-1 x 12) kY 2
52 000206 Lock Nut Ovo+whk 1
53 110021 Screw(M5-0.8 X 18) Exy 1
54 3500299 Tension Release Lever Connector SAE X PLERE R 1
55 170038 Screw(M4-0.7 x 5) Exy 1
56 170009 Screw(M4-0.7 x 4) xRy 1
57 3100533 Tension Release Lever FlE A B 1
58 120001 Screw(M4-0.7 x 14) Exy 1
59 3500292 Tension Release Shaft SRAE A By 1
60 0063515 Thread Pull-off Lever FRIBALIK— 1
61 000690 Spring Pin(4 x 16mm) A7V Ty 1
62 0094390 Tension Release Adjusting Eccentric A##EXiRFH IO 1
63 0095334 Swing-proof Spring RhiR/ % 1
64 001170 Screw(9/64-40 x 12) Exy 1

VES2700-8



VES2700-8



TOP FEED VERTICAL MECHANISM
0 —————————— R

XU FTHE

11

RefNo Parts No. Description m B Amt. Req
1 3510017 Vertical Motion Connecting Rod, C. Set E FOw K (#8) 1
2 3160034 Vertical Motion Eccentric EFFI¥Ey 1
3 160003 Screw(M5-0.8 x 5) =) 6
4 3510018 Vertical Motion Connecting Rod +TOy R 1
5 120049 Screw(M4-0.7 X 16) J1==87 2
6 3510029 Connecting Rod Pin Plate Ay REYFL—b 1
7 130002 Screw(M3-0.5 x 6) =8 1
8 3510027 Vertical Motion Adjusting Arm, C. Set _t Tsa#Rk () 1
9 3510028 Connecting Rod Pin Oy REY 1

10 300000 Washer Tyy 1
11 000206 Nut +vhk 1
12 3160036 Vertical Motion Adjusting Arm i 1
13 120013 Screw(M6-1 X 15) Exy 1
14 2100137 Collar(12 x 20 x 10mm) no— 1
15 000740 Seai Plug B 2
16 3160037 Vertical Motion Shaft E3xED _E T 1
17 3160039 Thrust Plate AZANT7L—K 1
18 3160038 Retaining Ring AbyZU>o 1
19 3510038 Vertical Motion Rocking Arm XY ETRY BE 1
20 140004 Screw(M6-1 X 16) IERY 1
21 160000 Screw(M3-05 X 3) Exy 6
22 3510039 Rocking Arm Link wUBY > 1
23 310068 Oil Wick(No.2-120mm) SHAE 1
24 3160098 Oil Wick Presser ST 1
25 110023 Screw(M2-04 x 35) 1= 1
26 3510037 Link Pin Dyoky 3
27 3510020 Top Feed Dog Bar Guide, C. Set EEYAAA N () 1
28 3510021 Top Feed Dog Bar Guide Arm ExEVUEH R 1
29 2100288 Guide Arm Pin RN 1
30 3510022 Top Feed Dog Bar Guide ExEUBHAR 1
31 3510024 Top Feed Dog Bar ExUA 1
32 160006 Screw(M3-05 X 6) xRy 2
33 3160104 Thrust Plate AZANZL—F 1
34 0068202 Retaining Ring AbhyFU>T 1
35 160001 Screw(M4-0.7 x 4) Ry 3
36 3160092 Guide Stop EXUBAIRR YT 1
37 3160103 Guide Arm Shaft PR N 1
38 3200086 Collar(8 X 13 x 6mm) n7— 1
39 180033 Screw(M6-1 X 5) =3 1
40 004272 Adjusting Screw(M10-0.75 X 44) HEIRY 1

Ref. No. 41 to 73

See the following page.

VES2700-8



11

, e =
N
; . !
/ g
; \
/ \ Q \
/ SO -
K o
. . & .
< D 3
\ \
. \
.
\

7
’

X JJ,!.|. A
N ;
v 5 AN SN
i A LAY > ' g =
D) X ) 2 s
o
N
AN
O\ N
S\ \ }
\ 5,

\

f
8
N
.
“,\.Q.
==
b
N s
N

\
A
\

VES2700-8



TOP FEED VERTICAL MECHANISM

\

XY ETHE

11

RefNo Parts No. Description m A Amt. Req
41 100007 Lock Nut Avo+wvyhk 2
42 3510062 Top Feed Dog Press Spring EFEUBIT N 1
43 3510059 Top Feed Dog Bar Bushing IxEUBETvy o 1
44 3510060 Top Feed Dog Bar Bushing Holder IxXVEITvya s 1
45 005650 Screw(M5-0.8 x 14) Ry 2
46 3160124 Top Feed Dog Presser Bar LxUEARITE 1
47 3510030 Top Feed Dog Bar, C. Set XX UEER) 1
48 3510031 Top Feed Dog Bar LxEU B 1
49 3510032 Top Feed Dog Bar Link LxUEY VY 1
50 3510034 Top Feed Dog Bar Link Pin ExXUBEUVIEY 1
51 000278 Oil Wick(2.5 x 25 x 18mm) A 2
52 2100176 Top Feed Dog Bar Pin ExXVEEY 1
53 3510033 Top Feed Dog Link Pin ExEVUY oY 1
54 3160120 Oil Leakage Proof Cover B A/8— 1
55 3160114 Cover Support BEEAH IR—HR— 1
56 3510040 Spring Holder RRZTEH 1
57 009747 Screw(M4-0.7 x 10) xRy 2
58 3510041 Auxilary Top Feed Dog Spring LE3EV B % 1
59 3160116 Top Feed Dog Bar Seal XY EY—)L 1
60 3510057 Seal Support =R — 1
61 110002 Screw(M2-04 x 5) xRy 4
62 110115 Screw(M2-04 x 85) ji=87) 2
63 3510035 Top Feed Dog Holder EXEVBRMAE 1
64 190077 Screw(M4-0.7 x 10) xRy 1
65 3519012 Top Feed Dog LxEY 1
66 009779 Screw(M3-0.5 x 6) xRy 1
67 000014 Washer AR 1
68 160007 Screw(M5-0.8 x 6) Ry 2
69 3510043 Guid Bracket A1RTST vk 1
70 3510044 Top Feed Dog Bar Guid(Right) X UEHAL R(EH) 1
71 3160109 Top Feed Dog Bar Guid(Left) LEXEVEAHA RE) 1
72 120001 Screw(M4-0.7 X 14) Exy 2
73 310035 Oil Wick S 1

VES2700-8



12

VES2700-8



TOP FEED ROCKER MECHANISM
EEEEEEEEEEEE————EE,—,————,—,—,

Ex Y aiR R

12

Ref.No Parts No. Description m A Amt. Req
1 3160173 Top Feed Rocker Drive Shaft LX) Ase B En 1
2 000740 Seal Plug B 4
3 2100137 Collar(12 x 20 x 10mm) Hho— 2
4 160003 Screw(M5-0.8 x 5) Fxy 8
5 3160056 Top Feed Arm, Complete Set L3V SRS () 1
6 3160057 Top Feed Regulator Arm 3k S50k 1
7 120013 Screw(M6-1 x 15) kxy 2
8 3160058 Slider 2245 1
9 3160051 Rocker Shaft Lever bIxY) prik i 1

10 3160038 Retaining Ring AbhyFUvo 2
11 3160039 Thrust Plate AZ2ARNTL—F 2
12 3160064 Top Feed Rocker Arm Link XU > o 1
13 160001 Screw(M4-0.7 x 4) =37 2
14 2120082 Slider Pin A4y 1
15 0026413 Spacer ZANR—Y 1
16 3160061 Slider Lever, C. Set 2545 LI—#) 1
17 3160062 Slider Lever AZATLIN— 1
18 0026099 Slider Lever Block AR 1
19 2120083 Spacer ANR—1 1
20 0033024 Retaining Ring AbhyZFU>o 1
21 3160063 Slider Link AZAFIVY 1
22 0026081 Link Pin Doy 3
23 160030 Screw(M3.5-0.6 x 3) xRy 1
24 3160071 Slider |_ever Pin ASAFLNR—EY 1
25 3160070 Slider Lever Holder AZATLIN—& 1
26 160007 Screw(M6-1 X 6) Exy 2
27 009977 Screw(M6-1 x 30) =87 2
28 3100207 Pin(5 X 12mm) vy 2
29 3160065 Top Feed Rocker Arm(Right) 3D i) 1
30 160000 Screw(M3-0.5 x 3) xRy 4
31 3160066 Top Feed Rocker Shaft b3 ) gk 1
32 3510023 Top Feed Rocking Arm XY BT IR Y B 1
33 140004 Screw(M6-1 X 16) xRy 1
34 3510039 Rocking Arm Link wUBEY > 1
35 310068 Oil Wick(No.2-120mm) S 1
36 3160098 Oil Wick Presser ST 1
37 110023 Screw(M2-04 x 3.5) xRy 1
38 3510037 Link Pin Doy 1
39 3160049 Driving Connecting Rod, C. Set ExXRUEIEO Y RER) 1
40 3160050 Driving Connecting Rod ExVUgig0y R 1
41 120049 Screw(M4-0.7 X 16) =87 2
42 3160054 Top Feed Eccentric REUIFEY 1
43 3160052 Top Feed Dog Link Pin VPP, 1
44 3160060 Slider Lever, C. Set 2 ASAFLI—(12) 1

VES2700-8



13

F

VES2700-8



TOP FEED DIFFERENTIAL MECHANISM xR EEHRE 13
L o
RefNo Parts No. Description m 4 Amt.Req
1 3160085 Differential Feed Graduations %V BEER 1
2 009784 Screw(M6-1 X 10) xRy 2
3 3160086 Adjusting Knob RAEY Y = 1
4 160001 Screw(M4-0.7 X 4) xRy 3
5 3240091 Adjusting Screw RETRY 1
6 3240087 Adjusting Pin FETC > 1
7 3160088 Stop Block Ahw770v9 1
8 2100259 Adjusting Spring BER/ R 1
9 0034293 Retaining Ring ANy TUvT 1
10 009751 Screw(M5-0.8 x 10) 1Exy 2
11 000669 Washer WAVIA 1
12 180012 Screwed Pin(M4-0.7 X 3) Eyvxy 2
13 0077179 Retaining Ring Ay 7y 1
14 3240086 Differential Feed Pointer xS 1
15 110054 Screw(M3-0.5 X 3.5) xRy 2
16 3160084 Adjusting Outer Link ExVFIEAY v 1
17 006202 Screw(M4-0.7 X 6) =S 1
18 170010 Screw(M4-0.7 X 4) 1ExRyY 1
19 3160073 Slider Link Lever Ro2ATYY T LIN— 1
20 160003 Screw(M5-0.8 x 5) 1ExY 2
21 0095027 Retaining Ring ANy TY>o 1
22 3160077 Thrust Plate AZ2ANTL—h 1
23 3160074 Adjusting Lever Spring LR—Xx 1
24 3160076 Adjusting Shaft R G 1
25 0020538 O-ring{P7) ovyy 1
26 3160080 Top Feed Dog Adjusting Lever EXRUFIEL /N~ 1
27 160021 Screw(M5-0.8 X 6) xRy 1
28 3160082 Adjusting Lever Hinge ERURIEL - v Y 1
29 000426 Washer Ty 1
30 3160081 Hinge Holder EvyA 1
31 110011 Screw(M5-0.8 X 10) xRy 2
32 0085710 Spring JINR 1
33 3510055 Spring Latch IR BT 1
34 110094 Screw(M4-0.7 X 6) IExRY 2

VES2700-8



VES2700-8

14

-t
-t




SPREADER MECHANISM

B Y SRIL— RS

14

—

RefNo Parts No. Description m % Amt. Req
1 3500081 Spreader Eccentric, C. Set B Tt (#E) 1
2 3500082 Spreader Eccentric Y Ity 1
3 160003 Screw(M5-0.8 x 5) IExy 2
4 3500084 Spreader Connecting Rod fuOw R 1
5 110009 Screw(M4-0.7 x 8) Xy 1
6 300006 Washer A EY 1
7 3100309 Adjusting Lever Pin HEIL IR~ 1
8 000528 Washer vy 1
9 100003 Nut(M6-1.0) Fvhk 1

10 3500086 Spreader Adjusting Lever I DA 1
11 120013 Screw(M6-1 x 15) =8 1
12 3160138 Driving Shaft JL—/XEH 1
13 0032646 Collar(12 x 20 x 8mm) hZ7— 1
14 009604 Screw(11/64-40 x 55) =8 2
15

16 3100305 Rocking Arm =R B 1
17 160007 Screw(M6-1 X 6) =37 2
18 0063051 Rocking Pin =RV EY 1
19 310094 Oil Wick(¢ 3.3 X 15mm) SHE 1
20 0063053 Spreader Bar JL— /R 1
21 0063056 Bushing Ring A PEUPY 1
22 0063057 Collar(10 x 18 X 7mm) ho— 1
23 009526 Screw(9/64-40 x 4.4) Exy 2
24 3100307 Spreader Holder R RIL—/E 1
25 3509320 Spreader B RIL—IX 1
26 110031 Screw(M4-0.7 X 12) kxy 2
27 2100218 Thrust Ring AZANIVT 1
28 3500097 Thrust Sheet(Small) AZARY—RUN 1

VES2700-8



VES2700-8



LOOPER DRIVING MECHANISM
L

JU— IS

15

Ref.No Parts No. Description m A Amt. Req
1 3109300 Looper =X 1
2 160040 Screw(M4-0.7 x 5) xRy 1
3 3150170 Looper Holder IL—IRE 1
4 110039 Screw(M3.5-0.6 x 10) R 1
5 300500 Spacer(Fiber) AR=T(T 7414 N) 2
6 3100205 O-ring(P12) ovyvsy 1
7 3150060 Looper Bar Bushing W—RETJyya 1
8 160024 Screw(M6-1 x 8) IExRY 2
9 3100156 Bushing Spacer TYvY a1 AR—Y 1

10 3100152 Looper Bar Guide JL—INEHA R 1
11 3100157 Slider 2344 1
12 3100158 Slider Holder A4 TEfGE 1
13 110005 Screw(M3.5-0.6 X 12) Fxy 1
14

15 3100159 Slider Presser AZATHY 1
16 160001 Screw(M4-0.7 x 4) Fxry 1
17 3100160 Thrust Washer AZ2ARDw Iy 1
18 330002 Seal Plug(Cork) ER(OILY) 1
19 3100161 Looper Bar J— I 1
20 3100153 Guide Shaft Bushing HARE@Tv>a 1
21 3100155 Looper Bar Guide Shaft B REd 1
22 110019 Screw(M5-0.8 x 35) il==3% 1
23 300000 Washer Ty 2
24 3100151 Looper Rocker Adjusting Pin I—aiEREmE 1
25 340001 Roll Pin Oo—JILEY 1
26 100002 Nut Fvhk 1
27 3100150 Looper Rocker Connecting Rod, C. Set JL—/SR& O v K (#8) 1
28 3100147 Looper Rocker Regulating Eccentric JL—/SgiE It 1
29 160003 Screw(M5-0.8 x 5) IERY 1
30 0065389 Roller Bearing Z=RILRFY T 1
31 3100149 Looper Rocker Connecting Rod N—/\EiEOY R 1
32 3100140 Looper Connecting Rod J—kOvy R 1
33 005071 Screw(11/64-32 x 14) IERY 4
34 3100355 Qil Splasher AAIWZATZYy o+ 1
35 3100141 Guide Fork IRLIEX 1
36 004440 Screw(11/64-40 x 8.3) IERY 2
37 3100142 Looper Driving Lever JU—J X 1
38 000637 Seal Plug B 1
39 3100143 Looper Rocker Arm JU—IXHR Y B 1
40 120011 Screw(M6-1 % 18) RS 1
41 3100146 Thrust Plate AZANTL—K 3
42 3100145 Thrust Roller Bearing AZARRFZIUVYT 2
43 3100144 Looper Shaft JL—/\#A 1
44 000740 Seal Plug B 2
45 160029 Screw(M8-1.25 x 8) IERY 2
46 001123 Washer Ty 2

VES2700-8



VES2700-8



FEED DRIVING CONTROL MECHANISM
B ————————————— R

= SR ETH S

16

Ref.No Parts No. Description m A Amt. Req
1 3100217 - Feed Lift Lever %Y _ETEhB 1
2 160007 Screw(M6-1 X 6) Exy 6
3 0032799 Connecting Rod Pin Oy kY 1
4 160002 Screw(M4-0.7 x 2) =% 4
5 3150040 Feed Lift Connecting Rod EYETAOY R 1
6 3100192 Retaining Ring 1 AR 2
7 3100190 Roller Bearing ——RILRFUT 2
8 3100189 Feed Eccentric EUIEXEY 1
9 006212 Screw(M5-0.8 x 6) =3 2

10 3100191 Feed Connecting Rod *xYUOy K 1
11 3100193 Connecting Rod Pin Ay RE> 2
12 3100194 Lever Link({Long) EVLIR—=U VI (ER) 1
13 3100195 Lever Link(Short) EILNR—-YroEm) 1
14 3100196 Lever Link Pin EVLNR=UyoEy 1
15 300006 Washer Ty 1
16 110009 Screw(M4-0.7 x 8) Exy 1
17 3100197 Feed Shaft Lever EUELIN— 1
18 120009 Screw(M4-0.7 X 12) Exy 1
19 3100199 Control Bracket EVYRGHTS7 v ~ 1
20 3100202 Connecting Rod Guide EUOy RAAR 1
21 3100200 Control Bracket Spring T3y Mtz 1
22 340003 Pin (7 2
23 3100103 Control Lever Shaft Bushing FEL/N—T v 1
24 3100104 O-ring(P16) ovyvy 1
25 0093303 Oil Seal A1IL—)L 1
26 3150068 Control Lever Shaft =L /N—# 1
27 3100210 Feed Control Lever EUREL /K— 1
28 3150157 Feed Graduations *x Y BER 1
29 130004 Screw(M4-0.7 X 11) 1Exy 2
30 000505 Spacer AN—1 2
31 190004 Screw(M6-1 X 7.5, M4.5-05 x 3) =87 1
32 100005 Nut ' Fvhk 1
33 000561 Conical Spring Washer MIRR Ty 2+ 1
34 0020350 Control Lever Stop EUBMLN—Z Ny 7 1
35 000669 Washer Ty 1
36 000600 Spring Washer ATV T Ty % 1
37 005049 Screw(M5-0.8 x 8) xRy 1
38 3100211 Control Link Pin EUREmUY oY 1
39 3100203 Control Link EUREI >0 1
40 3100208 Control Nut =EVRE Y~ 1
41 001107 Roli Pin A—jLEy 1
42 3100205 O-ring(P12) ovyvy 1
43 3100204 Adjusting Screw iRy 1
44 3100207 Adjusting Stop Pin ANy ZTEY 1
45 160001 Screw(M4-0.7 X 4) ExY 1
46 3100206 Adjusting Knob PRV 1
47 130011 Screw(M3-0.5 x 4) ExY 1
48 110013 Screw(M4-0.7 X 8) IExRY 1

VES2700-8



17

Pt ﬁ\a
/<\ Q

[~ -]
ﬁn:
©w

~
\ ~-
o Y
A}

@5
f/
AY
N

VES2700-8



FEED DRIVING MECHANISM(1)
.

® (1)

17

Ref.No Parts No. Description m % Amt. Req
1 3150034 Feed Lift Shaft(Rear) &x Y _ET () 1
2 000397 Oil Wick SHS 11
3 310035 Oil Wick(2-165mm) SR 2
4 330009 Seal Plug = 4
5 3150030 Collar(8 x 12 x 6mm) Hno— 6
6 120047 Screw(M3-05 x 8) bRy 3
7 3150032 Feed Lift Lever(Rear) X BT EhbE () 1
8 120018 Screw(M4-0.7 X 10) Exy 1
9 0033024 Retaining Ring AbyT7Vvo 1

10 3150031 Feed Lift Connecting Link(Right) EYETUYI(H) 1
11 3150022 Feed Lift Shaft U _E T 1
12 3150024 Feed Lift Connecting Link Pin(Front) #&Y_ETU > o V(@) 1
13 003657 Screw(M4-0.7 x 3) Exy 1
14 3150025 Feed Lift Connecting Link({Left) EUETYYO(E) 1
15 2100620 Feed Lift Connecting Link Pin{Left) EULETUYIEY(E) 1
16 160000 Screw(M4-05 x 3) I8 2
17 3150027 Feed Lift Lever(Left) & _ETEE(E) 1
18 110022 Screw(M3-0.5 x 10) Exy 3
19 3150028 Feed Lift Shaft(Front) &Y _E T (ET) 1
20 3150048 Feed Rocker Shaft(Left) XY Al (E) 1
21 3150047 Feed Rocker Lever(Rear) XY aRpE) 1
22 120008 Screw(M4-0.7 x 8) Ry 1
23 3150045 Feed Rocker Connecting Link KRk Y > 1
24 3150041 Feed Rocker Shaft(Right) ix Y gtk (R) 1
25 3150043 Feed Rocker Connecting Link Pin(Front) &Y &g U > & £ () 1
26 310078 Oil Wick(2-260mm}) SRS 1

VES2700-8



18

VES2700-8



FEED DRIVING MECHANISM(2)
R

= (2)

18

Ref.No Parts No. Description m % Amt. Req
1 3150051 Main Feed Rocker Lever k) Btk 1
2 160000 Screw(M4-05 X 3) FxY 1
3 3150052 Driving Connection Pin EUVvoEy 1
4 3150053 Main Feed Bar Driving Connection BEVUERY > 1
5 110092 Screw(M5-0.8 x 14.5) Ry 2
6 3150054 Driving Connection Bushing EIYVYoTvya 2
7 3150184 Feed Bar/Lift Block, C. Set =D A/ (HE) 1
8 3150187 Differential Feed Bar XY & 1
9 3150186 Main Feed Bar wEUA 1

10 3150062 Feed Lift Block A% 2
11 3159043 Differential Feed Dog(56S) B 1
12 120047 Screw(M3-05 x 8) flLES7 2
13 3150067 Feed Bar Guide EVAEHLR 1
14 120007 Screw(M3-0.5 X 10) R 2
15 3150066 Feed Bar Plate xS HEEIR 1
16 007627 Screw(M4-0.7 X 6) il =3 1
17 3159037 Main Feed Dog(56S) fixy 1
18 120018 Screw(M4-0.7 x 10) Exy 1
19 3150057 Differential Feed Bar Driving Connection B! gitgy > & 1
20 3150056 Differential Feed Adjusting Pin BE Y BRI E 1
21 3150055 Differential Feed Rocker Lever BIX U B2 1
22 300048 Washer Ty 1
23 110004 Screw(M3.5-0.6 x 8) Exy 1
24 110035 Screw(M4-0.7 X 10) Ry 1
25 3150098 Bearing Housing NPV TNOIVT 1
26 3150059 Ball Bearing R=IRFYVH 1
27 3159019 Differential Feed Dog(Middle) (56S) gk ) 1
28 110038 Screw(M25-045 X 4.5) ExY 1

VES2700-8



19

VES2700-8



LUBRICATING MECHANISM(1) SR (1) 19
L ..
RefNo Parts No. Description m A Amt. Req
1 3100060 Qil Filter Cap AT WXy T 1
2 110045 Screw(M4-0.7 x 12) =37 3
3 3100061 O-ring(P42) ouyvso 1
4 3100345 Qil Filter LI 1I5 1
5 3100329 Qil Filter Connector FAINT 1 LI HE 1
6 3150138 Lower Shaft Qiling Outlet THEHhE 1
7 3150156 Suction Pipe ST NAG v 1
8 3150142 Cylinder Felt A A E Y 1
9 110054 Screw(M3-0.5 x 35) xRy 2
10 000304 Felt(2.5 x 3 x 60) Zxz)lk 1
11 310077 Oil Wick SR (2 5 500mm) 1
12 3150077 Oil Wick Clamp(Short) SHSIRI(4E) 1
13 110027 Screw(M2.5-045 x 3.5) =37 1
14 3150078 Oil Wick Presser{Long) SHSHI(R) 1
15 110023 Screw(M2-0.4 x 35) =37 2
16 3150154 Pipe b PAE G 1
17 330009 Seal Plug = 2
18 310054 Felt(2.3 x 2.3 x 6) Lk 1
19 310047 Felt(23 x 23 x 11.5) Zz)Ik 1
20 3150143 Oil Pump, Complete Set R 7 (#8) 1
21 0030711 Oil Pump Driving Worm Gear DA —LFT7 1
22 160001 Screw(M4-0.7 x 4) fi = 3
23 120011 Screw(M6-1 x 15) =37 2
24 3150155 Dust Proof Plate BHEEHR 1
25 110012 Screw(M4-0.7 X 5) xRy 3
26 3100330 Oil Tube Stay FAIIA TR 1
27 3150189 Oil Sight Gauge FANT—=Y 1
28 009736 Screw(M4-0.7 x 6) rxry 1
29 110013 Screw(M4-0.7 x 8) Ry 1

VES2700-8



VES2700-8



LUBRICATING MECHANISM(2)
e ——

fRImEE (2)

20

Ref.No Parts No. Description m & Amt. Req
1 3100349 Oil Nozzle for Worm Gear b TAC G 1
2 000419 Nut Fvhk 1
3 000567 Seal Iy F 1
4 3100356 Oil Tube(Short), Complete Set W/ 70R) (1) 1
5 3100370 Oil Tube Joint, One Way FOE#F 3
6 0031831 Oil Tube Clamp ERE 10
7 3100331 Oil Tube(4 X 6 X 3Tmm) AALIWIRA T 2
8 320008 Fitting Stud(Short) BBFRIL b R) 3
9 320009 Fitting Stud(Long) BHRFRILNE) 1

10 3100390 Oil Tube(Middle), Complete Set f&im/ ¢ 7 () (#8) 1
11 3100343 Lower Shaft Oiling Shower TESHY v 1
12 3100334 Oil Tube(4 x 6 x 110mm) AALIWIRACT 1
13 110013 Screw(M4-0.7 x 8) Exy 1
14 320001 Oil Tube Joint, One Wey FOE#F 1
15 3520011 Oil Tube(Long), Complete Set B/ (R () 1
16 3270023 Oil Tube(4 x 6 X 530mm) AAIWIRAL T 1
17 3100371 Oil Tube Joint, Two Way AOE#TF 2
18 3100332 Oil Tube(4 X 6 X 37mm) AAIWIRAL T 1
19 3500412 Oil Receiver piiEEr | 1
20 110012 Screw(M4-0.7 x 5) xRy 2
21 0032518 O-ring(P3) ouyy 1
22 3500402 Oil Sight Top Nozzle J X 1
23

24 000425 Washer AR 1
25 000234 Nut pab 2
26

27 000463 Laced Wire(¢ 3 x 260mm) T 1
28 0093617 Suction Pipe Bushing WAIRA T Ty 1
29 3160152 Suction Pipe WAL T 1
30 3510067 Oil Tube(3 X 5 X 60mm) AAIWIRALT 1
31 3510065 Suction Pipe(Lower) RA /A Z(F) 1
32 3510068 Felt ) 1
33 3160153 Suction Pipe Stay WA/INA TET 1
34 110038 Screw(M2.5-045 X 4.5) Exy 1
35 0010018 Bamboo Joint(® 3.3-M5) IRy THF 1
36 0010017 Bamboo Joint(® 4.4-M5) Iy THF 1
37 3160151 Oil Tube(2.5 X 4 X 420mm) FdAIIRA T 1
38 0010258 Connector(® 2.5-Mb) aAxo 4 2
39 0010019 Universal Elbow(M5) aA=Z/N—HYILITIR 1
40 3520010 Oil Tube(25 X 4 X 470mm) AANWIRALT 1
41 3150159 Oil Tube(3 x 5 X 450mm) FdAIINA T 1
42 000623 Seal Iy F 1

VES2700-8



21
VES2711-156S-1-8F

EXTRA PARTS

N%-Z %wis-s

)

17

<5

19

N
Y

N

VES2700-8



VES2711-1 56S-1-8F EXCLUSIVE PARTS

“

YT EFILERARS

21

RefNo Parts No. Description m A Amt. Req
1 3517003 Presser Foot, C. Set(56) I (48) 1
2 110004 Screw(M35-0.6 x 8) Exy 1
3 3107303 Presser Foot Spring(Left) MR TINR(E) 1
4 130016 Screw(M25-0.45 X 6) Exy 2
5 3247022 Presser Foot Hinge Pin(56) HTEYIPY 1
6 110084 Screw(M3.5-05 x 4.2) kxy 1
7 000327 Lock Nut Ovo+wvyhk 1
8 003302 Adjusting Screw(1/8-44 x 11) ExY 1
9-1 3517039 Fabric Presser(Width 254mm) HmiT 1
9-2 3517037 Fabric Presser(width 15.9mm)(Extra) @RI (5F5) 1
9-3 3517038 Fabric Presser(width 19mm)(Extra) FHI(EER) 1

10 170058 Screw(M2-04 x 2.5) Exy 1
11 3517031 Fabric Presser Spring IR 1
12 2150112 Spring Holder INRZH 1
13 3517032 Fabric Presser Shaft mH T 1
14 300068 Washer AT 1
15 160033 Screw(M2.5-045 x 3) Exy 1
16 3158060 Stitch Plate(56S-1) #HiR 1
17 3519010 Top Feed Dog Y 1
18

19 3159040 Differential Feed Dog(56) AIXY 1
20 3159205 Needle Guard(Rear) 2T (&) 1
21 3150165 Fabric Edge Guide(Right) T FH1 R(EH) 1
22 007627 Screw(M4-0.7 x 6) kxy 2
23 000533 Washer Ty 2
24 3155010 Fabric Edge Guide(Left) T FH1 R(E) 1
25 110007 Screw(M2.5-045 x 6) bxry 1

VES2700-8



22

VES2711-156S8-1-8

1
10
EXTRA PARTS
e 11
‘: e %—12 13
NS 7 \‘\\\*?3\14 9-1 N%_z \9_3
15

=)

19

N

VES2700-8



VES2711-156S8-1-8 EXCLUSIVE PARTS
o ———————————————————

Y7 ETILERER

22

Ref.No Parts No. Description m % Amt. Req
1 3517003 Presser Foot, C. Set(56) T (#8) 1
2 110004 Screw(M3.5-0.6 X 8) Exy 1
3 3107303 Presser Foot Spring(Left) BRI /RR(E) 1
4 130016 Screw(M2.5-045 x 6) Exy 2
5 3247022 Presser Foot Hinge Pin(56) Hreyyvry 1
6 110084 Screw(M3.5-05 x 4.2) =37 1
7 000327 Lock Nut AvoF+whk 1
8 003302 Adjusting Screw(1/8-44 x 11) kExy 1
9-1 3517039 Fabric Presser(Width 254mm) T 1
9-2 3517037 Fabric Presser(width 15.9mm)(Extra) I (TR) 1
9-3 3517038 Fabric Presser{width 19mm)(Extra) I (REER) 1

10 170058 Screw{M2-04 x 2.5) Exy 1
11 3517031 Fabric Presser Spring H|W|IT/AR 1
12 2150112 Spring Holder NRZ 1
13 3517032 Fabric Presser Shaft iR T Eg 1
14 300068 Washer Ty 1
15 160033 Screw(M25-0.45 x 3) xRy 1
16 3158150 Stitch Plate(56S8-1) #Hik 1
17 3508155 Stitch Plate Tongue(56S8) #m 1
18 004182 Screw(3/32-56 x 2.5) Exy 1
19 3519010 Top Feed Dog Lixl 1
20 3159061 Differential Feed Dog(56) AIxEY 1
21 3159205 Needle Guard(Rear) HZT () 1
22 3150165 Fabric Edge Guide(Right) BEBIFH1 RE) 1
23 007627 Screw(M4-0.7 x 6) ExY 2
24 000533 Washer vy 2
25 3155010 Fabric Edge Guide(Left) BEIIFHA R(E) 1
26 110007 Screw(M2.5-045 X 6) Exy 1

VES2700-8



23
VES2713-156L-2-T1N-8F

EXTRA PARTS

TR

e 19
\? .-
// .
\«/

VES2700-8



VES2713-156L-2-T1N-8F EXCLUSIVE PARTS

BTETILERTR

23

‘

Ref.No Parts No. Description m % Amt. Req
1 3167029 Presser Foot, C. Set(56) BT (48) T
2 110004 Screw(M35-0.6 x 8) xRy 1
3 110054 Screw(M3-0.5 x 3.5) xRy 1
4 000531 Washer A 1
5 3107303 Presser Foot Spring(Left) BT/ (E) 1
6 3107304 Presser Foot Spring(Right) I INR(B) 1
7 130016 Screw(M2.5-045 x 6) xRy 4
8 3107306 Presser Foot Hinge Pin Hreyyry 1
9 110084 Screw(M35-06 x 4.2) xRy 1

10 000327 Lock Nut Ovo+whk 1
11 260006 Adjusting Screw(1/8-44 x 95) HERY 1
12 3167040 Fabric Guide w/HAR 1
13 110027 Screw(M25-0.45 x 3.5) IExy 1
14 3520021 Fabric Guide(Left) w1 R(E) 1
15 3520020 Fabric Guide(Right) wmAHA RE&) 1
16 110007 Screw(M2.5-0.45 x 6) xRy 2
17 3158082 Stitch Plate(561-2) #Hik 1
18 3159012 Differential Feed Dog(Middle) ik 1
19 3167041 Fabric Guide(Extra) TWHA REHER) 1

VES2700-8



24

A

&

@_2-)@ 16 13@

&—10 14
Table top installation EXTRA PARTS Semi—submerged installation
(EFEE) g* 46 (Fix=)

@*45

e

VES2700-8



THREAD STAND

RILE

24

—

Ref.No Parts No. Description m 4 Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) RiT&(#)(64:%FA) 1
2 9620631 Column Cap ASLFvv > 1
3 9620670 Column Pipe(Upper) A5 LIRA (L) 1
4 9620689 Thread Guide Holder(Large) HA BRILF(KR) 1
5 911002 Screw(M4-0.7 x 20) I8 1
6 911001 Screw(M4-0.7 x 12) 1235 3
7 910001 Nut Pa 4
8 9620673 Column Pipe Connector AT LIS THEF 1
9 911006 Screw(M5-0.8 x 13) Exy 2

10 910000 Nut Fvhk 8
11 9620675 Column Pipe(Lower) JSLIRA 7(F) 1
12 930052 Washer A A 1
13 930053 Spring Washer ATUVIT Ty 1
14 910003 Nut Fv bk 1
15

16 9620703 Thread Hanger(3 Spoole Type) ALY RNV HBEXA) 4
17 9620700 Thread Eyelet 7A4Lwyk 6
18 9620688 Thread Hanger Holder ALy RNV FiE+x 4
19 911060 Screw(M6-1 X 15) Exy 4
20 9620691 Thread Guide Arm A1 RF7—L4A 1
21 9620690 Thread Guide Holder(Small) A1 BRILS U 1
22 9620666 Thread Guide(6 Spools Type) ALy RAA R(6AR%F) 1
23 9620678 Spool Cushion AT7=Nowvrgay 6
24 9620679 Spool Pin A7) 6
25 9620680 Spool Mat A==y k 6
26 9620681 Spool Seat Disc = m 6
27 930055 Spring Washer ATV TTyov 6
28

29 0063009 Qil Reservoir Rubber Cushion JLEE 4
30 180008 Setting Screw(M6-1 X 63) Rftrzy 4
31 000528 Washer Tyy 8
32 000667 Spring Washer AUV Iy 4
33 000011 Nut Fv b 4
34 3100036 Belt Cover(Lower) ~RIL ks AR—(T) 1
35 006905 Wood Screw(d 5.1 x 20) ARRY 3
36 000070 Hanging Nut myYUFvhk 4
37 009858 Hanging Bolt(M8-1.25 x 75) BUMRIL K 4
38 000162 Washer Ty 8
39 0020064 Supporting Board Rubber Cushion SR LE 4
40 0063010 SupportingBoardRubberCushion{Lower) SR LE(T) 4
41 000016 Nut Fv bk 8
42 3100008 Supporting Board HETIR 2
43 180009 Setting Screw(M6-1 X 16) Rty 4
44 3200242 Chain Guide EAAR i
45 000541 Washer Tvy 2
46 110009 Screw(M4-0.7 X 8) Fxy 2
47

48 3150139 [3150133] Beit Cover )Lk AII— 1
49 110028 Screw(M6-1 X 46) kxy 2

VES2700-8



25

WARNING LABEL £ 5X)JL

| =1

L_ABﬁL Parts No. Description
SN A A
—
Do not operate without eye guard 390140 | CAUTION IN OPERATION
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
2=
AFEE
B<<BATIIHET S,
R2FERBEDIIT o f s
b 390143 AESANIL
BEMEEETAC L. RiFERS
BEZY>THS. £
L. 7 \_E"J‘Pﬁ'l‘@ﬁms
R CHBETDI L,
BEFBE| C0h/i-ERIS &i(i\
A NANCED | ERA YT R0 EE,
BDANGER | ot - omiyae v
e e “ o DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power — . N
supply and wait REIESANIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ASNIL
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BEEAARRINIL
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 | BELT COVER : DO NOT INSERT FINGERS
THEE Saggres
CAUTION FOR HIGH TEMPERATURE :
\ DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

S ERINIL




26

INDEX
VES2700-8 Page = 1
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
000011 24 33 000637 15 38 006212 7 18
000014 5 49 000651 4 38 006212 16 9
000014 11 67 000667 8 28 006905 24 35
000016 24 41 000667 24 32
000022 3 8 000669 5 45 007627 18 16
000070 24 36 000669 7 44 007627 21 22
000162 24 38 000669 13 11 007627 22 23
000177 4 6 000669 16 35
000195 5 3 000690 10 61 008051 10 25
000206 10 52 000726 1T 33
000206 11 11 000726 3 15 009526 14 23
000234 20 25 000740 11 15 009604 14 14
000278 11 51 000740 12 2 009736 19 28
000304 19 10 000740 15 44 009744 2 9
000309 9 21 000779 7 3 009747 11 57
000327 10 22 000989 8 2 009748 1 8
000327 21 7 001093 7 16 009748 2 2
000327 22 7 001093 9 37 009750 9 29
000327 23 10 001107 6 18 009751 13 10
000360 4 47 001107 16 41 009752 1 16
000397 5 51 001123 15 46 009779 2 7
000397 17 2 001170 10 64 009779 11 66
000419 20 2 001228 9 13 009784 13 2
000425 20 24 001459 7 20 009858 24 37
000426 13 29 001818 4 44 009977 12 27
000445 10 2 001900 9 8 009995 1 25
000463 7 35
000463 20 27 003302 21 8 0010017 20 36
000487 10 43 003302 22 8 0010018 20 35
000505 16 30 003312 4 36 0010019 20 39
000528 14 8 003657 17 13 0010258 20 38
000528 24 31
000531 23 4 004127 7 31 0020051 5 40
000533 21 23 004127 7 33 0020052 2 19
000533 22 24 004182 22 18 0020064 24 39
000535 7 40 004272 11T 40 0020119 4 26
000538 3 16 004358 9 2 0020137 1 28
000538 4 24 004440 15 36 0020271 10 13
000538 4 37 0020350 16 34
000538 10 41 005049 16 37 0020538 13 25
000541 24 45 005071 15 33 0020759 1 5
000555 8 23 005075 T 29
000561 16 33 005341 9 33 0021735 4 21
000567 20 3 005431 4 34
000600 8 24 005650 10 36 0024083 4 2
000600 16 36 005650 11 45 0024084 4 1

000623 20 42
000636 6 21 006202 13 17 0026081 12 22



INDEX

VES2700-8 Page =2

Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g)
0026099 12 18 110002 7 41
0026413 12 15 0068011 1 4 110002 11 61
0068181 10 37 110004 10 16
0030255 4 3 0068202 11 34 110004 18 23
0030711 19 21 0068247 4 33 110004 21 2
0068249 4 35 110004 22 2
0031111 4 7 110004 23 2
0031831 20 6 0077179 13 13 110005 15 13
0077270 10 1 110007 21 25
0032425 7 14 110007 22 26
0032425 9 35 0080393 4 18 110007 23 16
0032426 7 15 110008 7 8
0032426 9 36 0085710 13 32 110009 4 17
0032518 20 21 110009 6 14
0032646 14 13 0090068 4 39 110009 8 32
0032684 5 37 0090071 4 5 110009 10 40
0032719 7 19 0090807 4 12 110009 14 5
0032799 16 3 0090812 4 9 110009 16 16
0032952 4 4 0090856 4 11 110009 24 46
110011 9 24
0033024 12 20 0092305 8 b5 110011 13 31
0033024 17 9 110012 3 11
: 0093089 6 8 110012 4 19
0034293 13 9 0093154 8 40 110012 19 25
0093186 9 28 110012 20 20
0035813 4 46 0093212 9 17 110013 4 14
0093303 16 25 110013 7 10
0036175 7 13 0093357 9 6 110013 16 48
0036175 9 34 0093365 9 9 110013 19 29
0093515 7 39 110013 20 13
0037108 4 45 0093528 4 22 110019 15 22
‘ 0093611 10 10 110021 10 53
0060142 10 8 0093617 20 28 110022 17 18
0093864 1 9 110023 11 25
0063009 24 29 0093864 2 10 110023 12 37
0063010 24 40 110023 19 15
0063044 9 3 0094201 3 10 110027 19 13
0063051 14 18 0094390 10 62 110027 23 13
0063053 14 20 110028 24 49
0063055 5 7 0095027 13 21 110031 14 26
0063056 14 21 0095334 10 63 110032 2 30
0063057 14 22 110035 3 9
0063074 4 43 100002 15 26 110035 6 25
0063515 10 60 100003 14 9 110035 9 b
100005 16 32 110035 10 5
0065275 2 18 100007 11 41 110035 18 24
0065372 10 3 110036 1 19

0065389 15 30 110001 10 7 110036 6 32



INDEX

VES2700-8 Page = 3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
110038 18 28 120016 T 31 160004 6 17
110038 20 34 120018 17 8 160004 8 39
110039 15 4 120018 18 18 160005 6 2
110041 2 27 120027 1 7 160005 8 3
110041 7 6 120047 17 6 160006 11 32
110045 1 2 120047 18 12 160007 6 3
110045 2 15 120048 6 37 160007 7 26
110045 19 2 120049 11 5 160007 8 4
110048 1T 13 120049 12 41 160007 11 68
110048 3 12 160007 12 26
110054 7 43 130002 9 19 160007 14 17
110054 10 14 130002 11 7 160007 16 2
110054 13 15 130003 2 5 160009 6 7
110054 19 9 130003 4 41 160015 7 27
110054 23 3 130004 16 29 160021 6 6
110060 1T 14 130011 16 47 160021 13 27
110060 6 30 130016 10 19 160023 8 29
110067 8 42 130016 21 4 160024 15 8
110076 5 48 130016 22 4 160029 9 25
110079 2 21 130076 23 7 160029 15 45
110084 10 21 160030 12 23
110084 21 6 140004 11 20 160033 21 15
110084 22 6 140004 12 33 160033 22 15
110084 23 9 ' 160040 15 2
110091 2 24 150001 10 12 160041 8 43
110092 18 5
110094 13 34 160000 6 28 170001 3 7
110112 9 11 160000 11 21 170009 10 56
110115 11 62 160000 12 30 170010 5 43
110135 8 35 160000 17 16 170010 7 37
160000 18 2 170010 13 18
120001 3 2 160001 3 3 170038 10 55
120001 8 19 160001 6 34 170041 10 31
120001 10 58 160001 10 34 170058 21 10
120001 11 72 160001 Ll 25 170058 22 10
120006 10 51 160001 12 13
120007 18 14 160001 13 4 180005 3 b5
120008 17 22 160001 15 16 180008 24 30
120009 16 18 160001 16 45 180009 24 43
120010 10 45 160001 19 22 180012 13 12
120011 15 40 160002 16 4 180033 11 39
120011 19 23 160003 7 23
120013 7 2 160003 8 17 190004 16 31
120013 8 21 160003 11 3 190005 7 4
120013 11 13 160003 12 4 190077 11 64
120013 12 7 160003 13 20 190102 4 23
120013 14 11 160003 14 3

120015 8 25 160003 15 29 260006 10 23



Parts No. PageNo. Ref.No. Weight(g)

Parts No. PageNo. Ref No. Weight{g)

INDEX

Page = 4

Parts No. PageNo. Ref.No. Weight(g)

VES2700-8

260006 23
290029 4
300000 11
300000 15
300005 10
300006 14
300006 16
300048 18
300068 21
300068 22
300100 3
300100 5
300100 7
300500 15
310035 17
310035 17
310040 8
310047 19
310054 19
310068 11
310068 12
310077 19
310078 17
310094 14
310099 8
310106 5
310132 8
320001 20
320008 20
320009 20
330000 9
330002 15
330007 7
330009 17
330009 19
340000 1
340001 15
340003 10
340003 16
340034 1
340035 2
340036 2

11

8

10
23
44

6
15
22
14
14

6
44
38

5

73

3
13
19
18
23
35
11
26
19
41

2
36

14
8
9

22
18
29

4
17

30
25
49
22
23
29
28

350009

910000
910001
910003

911001
911002
911006
911060

930052
930053
930055

2049401

2100034
2100137
2100137
2100161
2100176
2100194
2100218
2100218
2100259
2100267
2100288
2100620

2110361

2120082
2120083

2150112
2150112

3100004
3100005
3100006
3100008
3100020
3100036
3100060
3100061
3100081

4

24
24
24

24
24
24
24

24
24
24

11
12

11
10

14
13
10
11
17

10

12
12

21
22

o1 — =

24

19
19

32

32

32
14

22
52
48
22
27

33
29
15
46

14
19

12
12

26
27
28
42

34

42

3100087
3100092
3100093
3100100
3100103
3100104
3100110
3100113
3100121
3100122
3100123
3100127
3100129
3100131
3100740
3100141
3100142
3100143
3100144
3100145
3100146
3100147
3100149
3100150
3100151
3100152
3100153

3100155 -

3100156
3100157
3100158
3100159
3100160
3100161
3100189
3100190
3100191
3100192
3100193
3100194
3100195
3100196
3100197
3100199
3100200
3100202
3100203
3100204

11
29
30
6
23
24
9
20
16
12
15
13
7
10
32
35
37
39
43
42
47
28
31
27
24
10
20
21
9
11
12
15
17
19
8
7
10
6
11
12
13
14
17
19
21
20
39
43



INDEX

VES2700-8 Page = 5
Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3100205 15 6 3120068 7 25 3150066 18 15
3100205 16 42 3120070 6 4 3150067 18 13
3100206 16 46 3120072 7 17 3150068 16 26
3100207 T 10 3120073 7 b5 3150069 6 11
3100207 12 28 3120074 7 7 3150072 6 23
3100207 16 44 3120143 7 42 3150073 6 b5
3100208 16 40 3150074 6 1
3100210 16 27 3150004 1 15 3150077 19 12
3100211 16 38 3150005 7 1 3150078 19 14
3100217 16 1 3150007 5 15 3150080 6 22
3100272 5 46 3150008 5 16 3150081 6 24
3100275 8 10 3150009 5 20 3150082 6 26
3100283 8 11 3150010 5 21 3150083 6 27
3100305 14 16 3150011 5 25 3150086 6 33
3100307 14 24 3150012 5 19 3150088 6 35
3100309 14 7 3150013 5 18 3150089 6 29
3100310 10 11 3150014 5 23 3150095 2 22
3100329 19 5 3150015 5 24 3150096 2 25
3100330 19 26 3150016 5 22 3150097 2 23
3100331 20 7 3150017 5 27 3150098 18 25
3100332 20 18 3150018 5 26 3150099 1 20
3100334 20 12 3150019 5 17 3150100 1 21
3100338 9 30 3150020 5 31 3150101 1 22
3100343 20 11 3150022 17 11 3150102 2 8
3100345 19 4 3150024 17 12 3150103 2 1
3100349 20 1 3150025 17 14 3150105 2 6
3100355 15 34 3150027 17 17 3150106 2 12
3100356 20 4 3150028 17 19 3150109 4 15
3100370 20 5 3150030 17 5 3150111 3 13
3100371 20 17 3150031 17 10 3150114 3 4
3100384 4 29 3150032 17 7 3150116 3 1
3100386 4 30 3150034 17 1 3150119 1 24
31003920 20 10 3150040 16 5 3150120 7 32
3100533 10 57 3150041 17 24 3150122 7 9
3150043 17 25 3150123 2 31
3107303 10 17 3150045 17 23 3150129 2 11
3107303 21 3 3150047 17 21 3150134 7 30
3107303 22 3 3150048 17 20 3150135 7 34
3107303 23 5 3150051 18 1 3150136 7 36
3107304 10 18 3150052 18 3 3150138 19 6
3107304 23 6 3150053 18 4 3150139 24 48
3107306 10 20 3150054 18 6 3150141 1T 18
3107306 23 8 3150055 18 21 3150142 19 8
3150056 18 20 3150143 19 20
3109300 15 1 3150057 18 19 3150153 7 28
3150059 18 26 3150154 19 16
3120060 7 21 : 3150060 15 7 3150155 19 24
3120061 7 24 3150062 18 10 3150156 19 7



INDEX

VES2700-8 Page =6
Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3150157 16 28 3160050 12 40 3160191 9 32
3150159 20 41 3160051 12 9
3150163 1 17 3160052 12 43 3167029 23 1
3150165 21 21 3160054 12 42 3167040 23 12
3150165 22 22 3160056 12 5 3167041 23 19
3150170 15 3 3160057 12 6 3167054 10 15
3150181 2 26 3160058 12 8 3167057 10 24
3150183 6 20 3160060 12 44 3167058 10 26
3150184 18 7 3160061 12 16
3150186 18 9 3160062 12 17 3180035 2 4
3150187 18 8 3160063 12 21 3180070 8 30
3150189 19 27 3160064 12 12 3180071 4 28
3160065 12 29 3180072 4 3]
3155010 21 24 3160066 12 31 3180073 4 40
3155010 22 25 3160070 12 25 3180075 8 31
3160071 12 24 3180076 4 16
3158060 21 16 3160073 13 19
3158082 23 17 3160074 13 23 3200086 11 38
3158094 9 10 3160076 13 24 3200112 9 16
3158150 22 16 3160077 7 45 3200242 24 44
3160077 13 22 3204021 5 5
3159012 23 18 3160080 13 26
3159019 18 27 3160081 13 30 3240015 9 26
3159037 18 17 3160082 13 28 3240016 9 27
3159040 21 19 3160084 13 16 3240026 10 6
3159043 18 11 3160085 13 1 3240086 13 14
3159061 22 20 3160086 13 3 3240087 13 6
3159200 6 36 3160088 13 7 3240091 13 5
3159201 6 31 3160090 10 29
3159205 21 20 3160091 10 39 3247022 21 5
3159205 22 21 3160092 11 36 3247022 22 5
3160098 11 24
3160008 2 13 3160098 12 36 3260010 6 9
3160009 2 14 3160103 11 37 3260011 8 9
3160022 5 33 3160104 11 33
3160023 5 34 3160109 1 71 3270015 9 1
3160024 5 35 3160114 11 55 3270023 20 16
3160025 5 38 3160116 11 59
3160026 5 39 3160120 11 54 3500012 2 16
3160027 5 36 3160124 11 46 3500041 5 13
3160034 11 2 3160138 14 12 3500044 5 9
3160036 11 12 3160151 20 37 3500045 5 10
3160037 11 16 3160152 20 29 3500046 5 14
3160038 11 18 3160153 20 33 3500047 5 11
3160038 12 10 3160158 5 4 3500048 5 12
3160039 11 17 3160163 10 4 3500050 5 8
3160039 12 11 3160173 12 1 3500051 8 1
3160049 12 39 3160190 9 31 3500054 8 6



INDEX

VES2700-8 Page =7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
3500062 8 37 3510018 11 4 3517038 22 9-3
3500064 8 38 3510020 11 27 3517039 21 9-1
3500065 8 26 3510021 11 28 3517039 22 9-1
3500066 8 20 3510022 11 30
3500081 14 1 3510023 12 32 3519010 21 17
3500082 14 2 3510024 11 31 3519010 22 19
3500084 14 4 3510025 8 14 3519012 11 65
3500086 14 10 3510027 11 8
3500091 9 15 3510028 11 9 3520010 20 40
3500096 5 50 3510029 11 6 3520011 20 15
3500097 14 28 3510030 11 47 3520012 9 12
3500100 9 4 3510031 11 48 3520013 9 14
3500201 1 1 3510032 11 49 3520020 23 15
3500284 4 25 3510033 11 53 3520021 23 14
3500285 4 27 3510034 11 50
3500286 4 13 3510035 11 63 4109403 3 14
3500287 4 10 3510037 11 26
3500291 10 42 3510037 12 38 9620631 24 2
3500292 10 59 3510038 11 19 9620666 24 22
3500293 10 35 3510039 11 22 9620670 24 3
3500294 10 38 3510039 12 34 9620673 24 8
3500295 10 50 3510040 11 56 9620675 24 11
3500299 10 54 3510041 11 58 9620678 24 23
3500300 10 32 35710043 11 69 9620679 24 24
3500305 10 47 35710044 11 70 9620680 24 25
3500309 5 1 3510045 8 8 9620681 24 26
3500402 20 22 3510050 5 41 9620688 24 18
3500412 20 19 3510051 5 42 9620689 24 4
3500430 1 3 3510052 5 47 ' 9620690 24 21
3500442 8 34 3510055 13 33 9620691 24 20
3500444 8 15 35710057 11 60 9620696 24 1
3500445 8 16 3510059 11 43 9620700 24 17
3500446 8 18 3510060 11 44 9620703 24 16
3500448 8 12 35710062 11 42
3500489 4 20 3510063 10 30
3500492 8 27 3510065 20 31
3500615 9 23 3510067 20 30
3500616 9 20 35710068 20 32
3500617 9 18

3517003 21 ]
3508155 22 17 3517003 22 1

3517031 21 11
3509320 14 25 3517031 22 11

3517032 21 13
3510008 1 3517032 22 13
3510011 1 11 3517037 21 9-2
3510012 T 1 3517037 22 9-2
3510017 11 1 3517038 21 9-3






	Contents
	目次
	[P1]   MISCELLANEOUS COVER(1)
	[P1]   カバー関係(1)
	[P2]   MISCELLANEOUS COVER(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS COVER(3)
	[P3]   カバー関係(3)
	[P4]   MISCELLANEOUS THREAD EYELETS
	[P4]   糸道関係
	[P5]   MISCELLANEOUS BUSHINGS
	[P5]   ブッシュ関係
	[P6]   NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM
	[P6]   針受ケ及び下軸機構
	[P7]   MISCELLANEOUS LOOPER THREAD TAKE-UP
	[P7]   下糸調子カム関係
	[P8]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P8]   上軸及び針糸繰り機構
	[P9]   NEEDLE BAR MECHANISM
	[P9]   針棒機構
	[P10] PRESSER FOOT MECHANISM
	[P10] 押エ機構
	[P11] TOP FEED VERTICAL MECHANISM
	[P11] 上送リ上下機構
	[P12] TOP FEED MECHANISM
	[P12] 上送リ前後機構
	[P13] TOP FEED DIFFERENTIAL MECHANISM 
	[P13] 上送リ差動機構
	[P14] SPREADER MECHANISM
	[P14] 飾リ糸ルーパ機構
	[P15] LOOPER DRIVING MECHANISM
	[P15] ルーパ機構
	[P16] FEED DRIVING CONTROL MECHANISM
	[P16] 送リ調節機構
	[P17] FEED DRIVING MECHANISM(1)
	[P17] 送リ機構(1)
	[P18] FEED DRIVING MECHANISM(2)
	[P18] 送リ機構(2)
	[P19] LUBRICATING MECHANISM(1)
	[P19] 給油機構(1)
	[P20] LUBRICATING MECHANISM(2)
	[P20] 給油機構(2)
	↓EXCLUSIVE PARTS/サブモデル専用部品
	[P21] VES2711-156S-1-8F
	[P22] VES2711-156S8-1-8
	[P23] VES2713-156L-2-T1N-8F

	[P24] THREAD STAND
	[P24] 糸立台
	[P25] WARNING LABEL
	[P25] 警告ラベル
	[P26] INDEX



